Spare part manual

www.logmax.com

Ver. 2.1



Log Max 2000T
Spare part manual

Ver. 2.1 2



Log Max 2000T
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 2.1



Log Max 2000T
Spare part manual

Applies to serial number: 121090-

Ver. 2.1 4



Log Max 2000T
Spare part manual

Contents

1. Frame and protection ... 11
Frame with proteCtive COVET..........cooiiiiiiieee e 12
=1 0 = USSR 14
ProteCtiVe COVET ... 16
Damped protective plate ..........oooeeeeiiiii s 18
2. Delimbing unit ... s 21
Upper delimbing knife, assembly ... 22
Left and right delimbing knife, assembly............cccoiiiii 24
Hydraulic CYIINAET ... ... 26
Hydraulic CYIINAEI ... ...t 29
Right delimbing KNife ...........uuiii e 30
Left delimbing KNife .......oooo e 32
Lower delimbing knife, assembly ... 34
Hydraulic CYIINAET ... ... 36
Lower delimbing KNife ... 38
3. Feeding Unit.......ooooiiieer 41
Feeding unit, @SSEMDIY ........ i 42
Feed roller arm, 1Bt ... ... e e e e 46
Feed roller arm, right..........oooorriiii e e 48
FEed rOller MOTOIS. ...t e e 50
Feed rollers, V-steel SOft Grip........oouuiiiiiiiee e 52
Feed rollers, V-steel Hard Grip ...........ooeiiiiiiiiii e 54
Hydraulic CYIINAET ... ... 56
L S |1 == L= U] ] 3 ' P 59
Lenght measuring unit, @ssembly ... 60
Measuring arm, LIMS 10 .. ...t 62
Measuring wheel arm, FOrester..........ooovmiiiiiiiiiiiei e 64
Measuring wheel arm, Interface ............oooovviiiiiiiiiii e 66
Hydraulic CYIINAET ... ... 68
Diameter MEASUIING ......ueiiiiiiiiiiii et e e 70
ENCOAEr NOUSING....coiiiiiiiiiiiee e 72
ENCOAEr NOUSING....cciiiiiiiiiiiei et 74
5. Felling Unit ... 77
Felling unit, @SSemMDIY .......eeeiii e 78
Hydraulic CYIINAET ... ... 80
Felling lINK fOr GV4 ... e 82
Safety Chain ... 84
6. SAW UNIt ..o ————— 87
SAW Ui e e e e e et e e e e e e st r e e e e e e e e e e e e e aaeeas 88
Hydraulic CYIINAET ... ... 92
N T= T 0 o PR 94
S T= 11V 4[] (o ] PP PPUPUPPUPPR 96
SaW Dar DraCket ... ..o 98
1Y = T a1 o] Lo [ RSP 100
Chain lubrication, EQSy Greasy ...ttt 102

5 Ver. 2.1



Log Max 2000T
Spare part manual

Grease IUDMCALION........cooeee e e e 104
Saw bar and SAW ChaiN...........iiiiei e 107
7 X o = X3 = oY [ 109
(0] e (o] gl o7 ] o] (o] IS 110
= T 1 (] (o 112
Without rotator CONIOL ........coeiee e e 114
ST L0 ) A o0 A V= 116
Stump treatment ... ——— 118
oo 21 ST 120
8. Hydraulic system ... 123
HydrauliC SYSIEM ... 124
[0 VYT g 0 = a1 (] (o S 126
Right Manifold ... e 128
(=) 108 0 = T 11 ] (o 1 130
[a1 (=Y A=Y= T3 (o o T 132
Feeding SECHION ......ccooie e 134
ST V=T =T ([ o 136
[y T IEST= T3 (o ] o I 138
B IS (T I 21 S 140
9. Control SYSteM .....ccceeeiiiieecceeerrec e e 143
(071 o] [ 3PP 145
MoAUIE BracCKet ..........oe e 146
/oo U1 TSI I8 1Y/ 148
[ 0] o [ 150
10. HOSE KitS ...ceuiiiiiiei i e rr e rs s s s s s s s ra e s sara e e e n e nns 153
g TR T £ 1= 0 = 163
Ver. 2.1 6



Log Max 2000T
Spare part manual

7 Ver. 2.1



Log Max 2000T
Spare part manual

Ver. 2.1 8



Log Max 2000T
Spare part manual

= requires special instructions from Log Max AB

9 Ver. 2.1



Log Max 2000T
Spare part manual

Ver. 2.1 10



Log Max 2000T

1.Frameandprotection
Spare part manual

1. Frame and protection

11 Ver. 2.1



Log Max 2000T
Spare part manual

Frame with protective cover

1.Frameandprotection

< /Q — © o O «
~N
[o'e) o N N«

10

$ g O\
v A\ 0
a 9 &

<

<
-

12

Ver. 2.1



Log Max 2000T
Spare part manual

1.Frameandprotection

Structure

10000334

Pos. |Part no. Quantity | Description Specification
1 10000573 1|Frame

2 10000332 1 | Protective cover

3 517226 1| Circlip SGH 30

4 011173 1 | Adapter 3/4”

5 011205 1| Nut 3/4”

6 011845 1 | Filter

7 626001 3| Tie down strap 530 mm

8 503075 8 | Washer NL10

9 505083 6 | Screw M10x20 10.9
10 [601004 4 | Hex plug 3/4”

11 015037 1 [ Valve

12 601200 1 [ Copper seal 13x19x1,5
13 10000407 1 [ Filling cap

14 10001263 1| Decal

15 [505084 2| Screw M10x25 10.9
16 10000291 1| Seal M33x2

17 601028 1 | Adapter BSP -04
18 [601101 1 [Bonded seal 1/4”

19 010170 2 [ Spacer

20 502056 2 | Nut M12

21 10000446 1|Pin

22 503055 5| Washer NL8

23 501070 5| Screw M8x25 12.9
24 641656 1 [Hose

25 10000470 1| Cover

26 10000482 1 [ Bracket

27 10000651 1| Pipe

28 013003 1 [ Protection bar

29 601104 4 | Bonded seal 3/4”

13

Ver. 2.1



Log Max 2000T

1.Frameandprotection
Spare part manual

Frame

Ver. 2.1 14



Log Max 2000T
Spare part manual

1.Frameandprotection

Structure

10000201

Pos. | Part no. Quantity | Description Specification
1 512012 4 | Bushing

2 512001 5 | Bushing

3 625000 2 [ Grease nipple

4 Glue 603

15

Ver. 2.1



Log Max 2000T
Spare part manual

1.Frameandprotection

Protective cover

16

Ver. 2.1



Log Max 2000T

1.Frameandprotection
Spare part manual

Structure

10000332

Pos. | Part no. Quantity | Description Specification
1 519140 1 [ Decal

2 519141 1 [ Decal

3 519083 2 [ Overcentre latch

4 503055 4 | Washer NL8

5 500042 8 | Screw M8X16 8.8 FZB
6 10001262 4 [ Decal

17 Ver. 2.1



Log Max 2000T

1.Frameandprotection
P Spare part manual

Damped protective plate

Ver. 2.1 18



Log Max 2000T
Spare part manual

1.Frameandprotection

Structure

10000430

Pos. | Part no. Quantity | Description Specification
1 011210 1 | Protective plate

2 018058 12 | Spherical washer M12

3 524025 13 [ Rubber spring

4 502056 6 | Nut M12

5 017856 6 | Screw M12x50 12.9

19

Ver. 2.1



Log Max 2000T

1.Frameandprotection
Spare part manual

Ver. 2.1 20



Log Max 2000T

2. Delimbing unit
Spare part manual

2. Delimbing unit

21 Ver. 2.1



Log Max 2000T

2. Delimbing unit
Spare part manual

Upper delimbing knife, assembly

16.1, 16.2

Ver. 2.1 22



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

10000545

Pos. | Part no. Quantity | Description Specification

1 010967 11 Arm

2 503006 1| Washer 8,4x16x1,6 FZB
3 502054 1 [Nut M8 FZB

4 505003 1| Screw M8x55 12.9

5 010981 1| Screw

6 502007 1 [Nut M12 FZB

7 526006 1| Spring

8 10001159 1| Spacer

9 503013 1 [ Washer 17x30x3 FZB
10 500133 1[Screw M16x50 8.8 FZB
11 502705 1| Nut M16

12 401289 1| Sensor

12.1 [514054 1 [ Sensor screw

12.2 [401288 1| Sensor

12.3 [502701 1| Nut M12x1.25 FZB
13 018395 1 [ Protection

14 500023 4 | Screw M6x16 8.8 FZB
15 [503065 4 | Washer NL6

16 10000543 1 [ Delimbing knife

16.1 (519010 Blade guard

16.2 Glue 406

17 507020 1|Shim 16x22x0,5

18 507021 1 [ Shim 16x22x1,0

23

Ver. 2.1



Log Max 2000T

2. Delimbing unit
Spare part manual

Left and right delimbing knife, assembly

13
o1
13 i 7
1 <&
b - 10 - 4
10 J a0 Y 5
& U —6
4 D)
19 18 ! 23 0 %
- 24 - SO 2
J 18 18 {@ DS
2 1 & \:ip
——
@ 18 v 1 W ' ' 8
1 b
A1V w19 | . g 9
Ty d 10
1 &2 > D— 97
¢ 18 X o
B S \@;‘2 D 25
l\\g D @)
@\ <L =
ié:’) 12 .!E
\\ﬁ @ w ==
10 )

26

Ver. 2.1 24



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

10000546

Pos. | Part no. Quantity | Description Specification
1 010150 4| Pin

2 017535 2|Pin

3 013872 2 [ Guide washer

4 500091 2| Screw M12x30 8.8 FZB
5 503060 2 | Washer NL12

6 500087 2 [Screw M12x16

7 018351 1 [ Hydraulic cylinder

8 507002 2| Shim 36x45x0,5

9 507003 2| Shim 36x45x0,3

10 516001 4 | Cotter pin 5x32

11 625001 2 | Grease nipple 1/8”

12 018352 1 | Hydraulic cylinder

13 625000 2 | Grease nipple 1/8”

14 012161 1| Cover

15 [012162 1| Cover

16 500042 4 | Screw M8x16 8.8 FZB
17 503074 4 | Washer NL8 sp

18 601200 8 | Copper seal 13x19x1,5

19 601060 4 | Banjo screw 1/4”

20 602020 2 | Adapter 90 BSP -04 -04
21 641624 1 [ Hydraulic hose

22 641625 1 | Hydraulic hose

23 641626 1 [ Hydraulic hose

24 641627 1 | Hydraulic hose

25 10000539 1 | Delimbing knife

26 10000540 1 [ Delimbing knife

27 507001 2| Shim 36x45x1,0

25

Ver. 2.1



Log Max 2000T

2. Delimbing uni
elimbing unit Spare part manua I

Hydraulic cylinder




Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

018351

Pos. | Part no. Quantity | Description Specification
1 10001612 1| Tie rod kit

1.1 (10001611 1| Seal kit

27

Ver. 2.1



Log Max 2000T

2. Delimbing unit Spare part manua |




Log Max 2000T
Spare part manual

2. Delimbing unit

Hydraulic cylinder
Structure
018352
Pos. | Part no. Quantity | Description Specification
1 10001625 1 [ Tie rod kit
1.1 (10001611 1| Seal kit
29 Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Right delimbing knife

30

Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

10000540

Pos. | Part no. Quantity | Description Specification
1 10000532 1 [ Delimbing knife

2 519010 0,31 m | Blade guard

3 512012 2 | Bushing 35x30

4 512001 1 [ Bushing 20x20

5 625000 1 [ Grease nipple G 1/8"

6 Loctite 603

31

Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Left delimbing knife

32

Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

10000539

Pos. | Part no. Quantity | Description Specification
1 10000530 1 [ Delimbing knife

2 519010 0,31 m | Blade guard

3 512012 2 | Bushing 35x30

4 512001 1 [ Bushing 20x20

5 625000 1 [ Grease nipple 1/8”

6 Loctite 603

33

Ver. 2.1



Log Max 2000T

2. Delimbing unit
Spare part manual

Lower delimbing knife, assembly

Ver. 2.1 34



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure

10000547

Pos. |Part no. Quantity | Description Specification
1 010185 1 [ Hydraulic cylinder

2 010178-1 1| Shaft

3 516002 1| Cotter pin 6,3x50

4 507002 1|Shim 36x45x0,5
5 507003 1| Shim 36x45x0,3
6 502056 1| Nut M12

7 011049 1 [ Protection

8 501070 2 | Screw M8x25 12.9
9 503055 2 [Washer NL8

10 [601101 2 | Bonded seal 1/4”

11 601028 2 | Adapter BSP -04

12 (602020 2 | Adapter 90 BSP -04 -04
13 641628 1 [ Hydraulic hose

14 641629 1 | Hydraulic hose

15 [507001 1| Shim 36x45x1,0
16 10000535 1 [ Delimbing knife

17 500087 1| Screw M12x16

35

Ver. 2.1



Log Max 2000T

2. Delimbing uni
elimbing unit Spare part manual

Hydraulic cylinder

Ver. 2.1 36



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure
010185
Pos. | Part no. Quantity | Description Specification
1 620010-KIT 1| Tie rod kit
2 510002 1| Bushing GE12E
37

Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Lower delimbing knife

38

Ver. 2.1



Log Max 2000T
Spare part manual

2. Delimbing unit

Structure
10000535
Pos. | Part no. Quantity | Description Specification
10000534 1 [ Delimbing knife
2 519010 0,30 m | Blade guard
519010 0,30 m | Blade guard
39 Ver. 2.1



Log Max 2000T

2. Delimbing unit Spare part manual

Ver. 2.1 40



Log Max 2000T

. F ing uni
Spare part manual 3. Feeding unit

3. Feeding unit

41 Ver. 2.1



Log Max 2000T

3. Feeding unit
Spare part manual

Feeding unit, assembly

442 23

23 29 44 252

Ver. 2.1 42



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

10000550

Pos. | Part no. Quantity | Description Specification
1 032023 1 |Feed roller arm

2 032024 1 |Feed roller arm

3 507002 2| Shim 36x45x0,5
4 507003 2| Shim 36x45x0,3
5 010178-2 2 | Shaft @35 - 168
6 017992 2 [Cover

7 018371 2| Clamp

8 503060 16 | Washer NL12

9 500092 4 [ Screw M12x35 8.8 FZB
10 516002 2 | Cotter pin 6,3x50

11 501070 2 | Screw M8x25 12.9
12 503055 2 | Washer NL8

13 010150 4 | Shaft

14 625000 2 [ Grease nipple 1/8”

15 625001 2 [ Grease nipple 1/8”

16 516001 4 | Cotter pin 5x32

17 507001 2| Shim 36x45x1,0
18 018350 2 | Hydraulic cylinder

19 [601212 2 | Bulk head 1/2”

20 |602026 2 | Adapter 1/2”

21 501109 12 [ Screw M12x30 12.9
22 601103 7 | Bonded seal 1/2”

23 1601036 6 | Adapter 1/2”

24 601102 3 | Bonded seal 3/8”

25 1601032 2 | Adapter BSP -06
26 601017 2 [ Adapter 1/2”

27 1617001 2| Check valve BSP -06
28 1601084 1| Adapter BSP -06
29 601101 3 | Bonded seal 1/4”

30 601029 1| Adapter 1/4” - 3/8”
31 602011 2 | Adapter BSP -04
32 1601028 2 | Adapter BSP -04
33 641635 1 [ Hydraulic hose

43

Ver. 2.1



Log Max 2000T

3. Feeding unit
Spare part manual

Ver. 2.1 44



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification
34 641634 1 | Hydraulic hose

35 641633 1 | Hydraulic hose

36 641632 1 [ Hydraulic hose

37 641637 1 | Hydraulic hose

38 641636 1 | Hydraulic hose

39 641641 1 [ Hydraulic hose

40 641640 1 [ Hydraulic hose

41 641639 1 | Hydraulic hose

42 641638 1 [ Hydraulic hose

43 641643 1 [ Hydraulic hose

44 641642 1 | Hydraulic hose

45 641644 1 | Hydraulic hose

46 615051 Hose protection 27

47 610114 1 [ Accumulator

48 601030 1| Adapter 114”7 - 1/2”
49 010931 2| Tie rod

50 502056 2 | Nut M12

51 012152 2| Pin

52 601060 2 [Banjo screw 1/4”

53 601200 4 | Copper seal 13x19x1,5
54 Glue 243

45

Ver. 2.1



Log Max 2000T

Spare part manua

3. Feeding unit

Feed roller arm, left

46

r.2.1



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

032023

Pos. | Part no. Quantity | Description Specification
1 512001 1| Bushing 20x20

2 512012 2 | Bushing 35x30

3 625000 1| Grease nipple 1/8”

4 Glue 603

47

Ver. 2.1



al

Log Max 2000T

Spare part manu

3. Feeding unit

Feed roller arm, right

48

r.2.1



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

032024

Pos. | Part no. Quantity | Description Specification
1 512001 1| Bushing 20x20

2 512012 2 | Bushing 35x30

3 625000 1| Grease nipple 1/8”

4 Glue 603

49

Ver. 2.1



Log Max 2000T

3. Feeding unit
Spare part manual

Feed roller motors

Ver. 2.1 50



Log Max 2000T
Spare part manual

3. Feeding unit

1 10000301 2 | Feed roller motor 280 cc

51 Ver. 2.1



Log Max 2000T
Spare part manual

Feed rollers, V-steel Soft Grip

3. Feeding unit

52

Ver. 2.1



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

033064

Pos. | Part no. Quantity | Description Specification
1 032094 2 | Feed roller

1.1 1016633 30 | Bar

53

Ver. 2.1



Log Max 2000T
Spare part manual

Feed rollers, V-steel Hard Grip

3. Feeding unit

54

Ver. 2.1



Log Max 2000T
Spare part manual

3. Feeding unit

Structure

033065

Pos. | Part no. Quantity | Description Specification
1 032095 2 | Feed roller

1.1 1017082 30 | Bar

55

Ver. 2.1



Log Max 2000T

.F ing uni
3. Feeding unit Spare part manua I

Hydraulic cylinder




Log Max 2000T
Spare part manual

3. Feeding unit

Structure

018350

Pos. | Part no. Quantity | Description Specification
1 10001610 1| Tie rod kit

1.1 (10001609 1| Seal kit

57

Ver. 2.1



Log Max 2000T

3. Feeding unit
Spare part manual

Ver. 2.1 58



Log Max 2000T

4. Measuring
Spare part manual

4. Measuring

59 Ver. 2.1



Log Max 2000T

4. M rin
easuring Spare part manual

Lenght measuring unit, assembly

Ver. 2.1 60



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000657

Pos. | Part no. Quantity | Description Specification
1 011087 1|Pin

2 625000 1 [ Grease nipple 1/8”

3 516001 1| Cotter pin 5x32

4 010945 1| Spacer

5 501117 1| Screw M12x80 12.9
6 503009 1| Washer 12x22x2,0
7 502056 2 | Nut M12

8 010170 1| Spacer

9 018349 1 [ Hydraulic cylinder

10 |[601028 3 | Adapter BSP -04

11 601101 3 | Bonded seal 1/4”

12 641651 1 | Hydraulic hose

13 641652 1 [ Hydraulic hose

14 507057 1 [ Shim 26x40x0,5
15 [507057-1 1| Shim 26x40x1,0

61

Ver. 2.1



Log Max 2000T

4. Measurin
9 Spare part manual

Measuring arm, LM510

21 o 11,12

19 o & ‘\? <% C
11,12 %,,’{i%‘
< 0
& @ ) . 14

=4

)
e O s
8 11
N = 10
9

Ver. 2.1 62



Log Max 2000T
Spare part manual

4. Measuring

Structure

10001402

Pos. | Part no. Quantity | Description Specification
1 10000041 1| Measuring wheel arm

1.1 [512004 2 | Bushing

1.2 Glue 603

2 10000132 1|Cap

3 10000164 1| Wheel rim

4 011667 1| Spacer

5 018876 1|Cap

6 10000163 1| Spacer

7 10000161 2 | Ball bearing

8 517051 1| Circlip SGA 45

9 10000162 1| Seal

10 517215 1| Circlip SGH 23

11 540014 11 0O-ring 17,1x1,6
12 526041 1| Spring 1,6x20x33,2
13 401382 1| Sensor

14 517249 1 [ Circlip SGH 56
15 | 543076 110-ring 48x3,5

16 Glue 243

17 10003668 1| Seal kit

18 501013 4 [ Screw M4x10 12.9
19 [672050 1| Cable

20 |641411 1| Hose

21 015113 1| Seal

22 522111 Grease

23 Glue 270

24 615021 Hose

63

Ver. 2.1



Log Max 2000T

4. Measurin
9 Spare part manual

Measuring wheel arm, Forester

20, 23
24

21 =y 1.1,1.2

19 e

1112 (’3,\‘ Q‘\
®®

Ver. 2.1 64



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000160

Pos. | Part no. Quantity | Description Specification
1 10000041 1| Measuring wheel arm

1.1 [512004 2 | Bushing

1.2 Glue 603

2 10000132 1|Cap

3 10000164 1| Wheel rim

4 011667 1| Spacer

5 018876 1|Cap

6 10000163 1| Spacer

7 10000161 2 | Ball bearing

8 517051 1| Circlip SGA 45

9 10000162 1| Seal

10 517215 1| Circlip SGH 23

11 540014 11 0O-ring 17,1x1,6
12 526041 1| Spring 1,6x20x33,2
13 401382 1| Sensor

14 517249 1 [ Circlip SGH 56
15 | 543076 110-ring 48x3,5

16 Glue 243

17 10003668 1| Seal kit

18 501013 4 [ Screw M4x10 12.9
19 |672036 1| Cable

20 |641411 1| Hose

21 015113 1| Seal

22 522111 Grease

23 Glue 270

24 615021 Hose

65

Ver. 2.1



Log Max 2000T

4. M rin
easuring Spare part manual

Measuring wheel arm, Interface

20, 23
24
D,
21 oht-
1.1,1.2
»\"/“
ST i
12
13

Ver. 2.1 66



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000165

Pos. | Part no. Quantity | Description Specification
1 10000041 1| Measuring wheel arm

1.1 [512004 2 | Bushing

1.2 Glue 603

2 10000132 1|Cap

3 10000164 1| Wheel rim

4 011667 1| Spacer

5 018876 1|Cap

6 10000163 1| Spacer

7 10000161 2 | Ball bearing

8 517051 1| Circlip SGA 45

9 10000162 1| Seal

10 517215 1| Circlip SGH 23

11 540014 11 0O-ring 17,1x1,6
12 526041 1| Spring 1,6x20x33,2
13 401383 1| Sensor

14 517249 1 [ Circlip SGH 56
15 | 543076 110-ring 48x3,5

16 Glue 243

17 10003668 1| Seal kit

18 501013 4 [ Screw M4x10 12.9
19 554139 1| Cable

20 |641411 1| Hose

21 015113 1| Seal

22 522111 Grease

23 Glue 270

24 615021 Hose

67

Ver. 2.1



Log Max 2000T

. rin
4. Measuring Spare part manua I

Hydraulic cylinder




Log Max 2000T
Spare part manual

4. Measuring

Structure

018349

Pos. | Part no. Quantity | Description Specification
1 10001608 1| Tie rod kit

1.1 (10001607 1| Seal kit GE12E

2 015220 1 [ Spherical bushing GE12E

3 517214 1 [ Circlip JV 22

69

Ver. 2.1



Log Max 2000T
Spare part manual

4. Measuring

Diameter measuring

70

Ver. 2.1



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000665

Pos. | Part no. Quantity | Description Specification

1 10000717 1| Encoder

1.1 1615020 Hose ID 6 mm, 600 mm
1.2 672039 1| Cable

2 10000718 1 [ Encoder

2.1 1615020 Hose ID 6 mm, 600 mm
2.2 |672038 1| Cable

71

Ver. 2.1



4. Measuring

Log Max 2000T
Spare part manual

Encoder housing

22

Ver. 2.1

72



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000719

Pos. | Part no. Quantity | Description Specification
1 10000716 1| Encoder housing

2 10000666 1| Seal ring

3 10000505 1|Cap

4 10001287 2| Sliding bearing

5 013555 1| Link arm

6 501067 3| Screw M8x16 12.9
7 503055 3 | Washer NL8

8 401262 1 | Rubber bushing PG7

9 401260 1 [Nut PG7

10 513010 3 [ Stop screw M6x8

11 502056 1| Nut M12

12 507006 2| Shim 20x28x1
13 401314 1| Encoder

14 507008 1 [ Shim 20x28x0,2
15  [517027 1| Circlip SGA 20
16 401261 1 [ Washer PG7

17 505053 1| Pin screw M6x23,5
18 622049 1| Clamp

19 502053 1| Nut M6

20 513040 1| Stop screw M6x6

21 543027 1 [ O-ring J44,2x3,0
22 517245 1| Circlip SGH 52
23 503065 1| Washer NL6

24 Threadlocker 542

25 Threadlocker 243

73

Ver. 2.1



Log Max 2000T

4. Measurin
g Spare part manual

Encoder housing

20,24

11 q‘ ‘

22

Ver_ 21 74



Log Max 2000T
Spare part manual

4. Measuring

Structure

10000720

Pos. | Part no. Quantity | Description Specification
1 10000715 1| Encoder housing

2 10000666 1| Seal ring

3 10000505 1|Cap

4 10001287 2| Sliding bearing

5 013555 1| Link arm

6 501067 3| Screw M8x16 12.9
7 503055 3 | Washer NL8

8 401262 1 | Rubber bushing PG7

9 401260 1 [Nut PG7

10 513010 3 [ Stop screw M6x8

11 502056 1| Nut M12

12 507006 2| Shim 20x28x1
13 401314 1| Encoder

14 507008 1 [ Shim 20x28x0,2
15  [517027 1| Circlip SGA 20
16 401261 1 [ Washer PG7

17 505053 1| Pin screw M6x23,5
18 622049 1| Clamp

19 502053 1| Nut M6

20 513040 1| Stop screw M6x6

21 543027 1 [ O-ring J44,2x3,0
22 517245 1| Circlip SGH 52
23 503065 1| Washer NL6

24 Threadlocker 542

25 Threadlocker 243

75

Ver. 2.1



Log Max 2000T

4. Measuring Spare part manual

Ver. 2.1 76



Log Max 2000T

. Felling uni
Spare part manual 5. Felling unit

5. Felling unit

" Ver. 2.1



Log Max 2000T

5. Felling unit
9 Spare part manual

Felling unit, assembly

17

Ver. 2.1 78



Log Max 2000T

Spare part manual 5. Felling unit
Structure
10000548
Pos. | Part no. Quantity | Description Specification
1 010150 2| Pin
2 010178-2 1|Pin
3 516002 1| Cotter pin 6.3x50
4 625000 2 [ Grease nipple 1/8”
5 018352 1 | Hydraulic cylinder
6 516001 2 | Cotter pin 5x32
7 507002 1 [ Shim 36x45x0,5
8 507003 1| Shim 36x45x0,3
9 500087 1| Screw M12x16
10 [601101 2 | Bonded seal 1/4”
11 601028 2 | Adapter BSP -04
12 601200 4 | Copper seal 13x19x1,5
13 601060 2 [Banjo screw 1/4”
14 507001 1 [ Shim 36x45x1,0
15 641630 1 | Hydraulic hose
16 641631 1 [ Hydraulic hose
17 10000372 1| Decal
18 625001 1 [ Grease nipple 1/8”

79 Ver. 2.1



Log Max 2000T

. Felling uni
5. Felling unit Spare part manua I

Hydraulic cylinder




Log Max 2000T

Spare part manual S Felling unit
Structure
018352
Pos. | Part no. Quantity | Description Specification
1 10001625 1| Tie rod kit
1.1 (10001611 1| Seal kit

81

Ver. 2.1



Log Max 2000T

5. Felling unit
9 Spare part manual

Felling link for GV4

13,14 a5,
Q °
. ) g '

13,14

Ver. 2.1 82



Log Max 2000T

Spare part manual 5. Felling unit
Structure
10000549
Pos. | Part no. Quantity | Description Specification
1 10002038 1| Felling link
1.1 [625000 1 [ Grease nipple G 1/8"
1.2 [512001 1| Bushing 20x20
1.3 [512012 2 | Bushing 35x30
1.4 Glue 603
2 011717 1 [ Bracket
3 500068 2| Screw M10x25 8.8 FZB
4 503057 2 | Washer NL10
5 505011 1| Screw M30x130 8.8 FZB
6 502064 1| Nut M30
7 500102 3| Screw M12x90 8.8 FZB
8 503009 3 | Washer 12x22x2 FZB
9 502056 3 | Nut M12
10 012845 1 | Rubber damper
11 500022 2| Screw M6x14 8.8 FZB
12 011569 1| Shim
13 503073 2 | Washer NL6 sp
14 503046 1| Washer 31x58x4 FZB

83

Ver. 2.1



Log Max 2000T
Spare part manual

5. Felling unit

Safety chain

84

Ver. 2.1



Log Max 2000T

Spare part manual 5. Felling unit
Structure
013239
Pos. | Part no. Quantity | Description Specification
013098 1 [ Safety hook
2 523071 2| Shackle
523088 1|Chain
85 Ver. 2.1



Log Max 2000T

5. Felling unit
Spare part manual

Ver. 2.1 86



Log Max 2000T

Spare part manual 6. Saw unit

6. Saw unit

87 Ver. 2.1



6. Saw unit

Log Max 20007
Spare part manual

32 £8 33
U
o] T 24
13 7 I B
=43
\n§

| 29, 31
10

©
°~6

A
22

SM1

/

4 .

6 —¢h

8 /(:—;\ a)

YD —s

88

Ver. 2.1



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000463
Pos. | Part no. Quantity | Description Specification
1 10000322 1| Saw unit
2 018300 1 | Manifold
3 10000458 1| Bracket
4 013345 2 [ Adapter 1/2”
5 601053 2 | Adapter BSP -08/ BSP-12
6 601104 4 | Bonded seal 3/4”
7 601103 1| Bonded seal 1/2”
8 601037 2 | Adapter 1/2” - 3/4”
9 601028 3 [ Adapter BSP -04
10 [601101 3 | Bonded seal 1/4”
11 601102 2 | Bonded seal 3/8”
12 [602052 1| Adapter 3/8” - 1/4”
13 602020 2 | Adapter BSP -04
14 018348 1 | Hydraulic cylinder
15 [602022 1| Adapter BSP -08
16 [602059 1| Adapter BSP -08 / BSP -04
17 |601036 1 [ Adapter 1/2”
18 641645 1 | Hydraulic hose
19 641647 1 [ Hydraulic hose
20 641646 1 [ Hydraulic hose
21 641648 1 [ Hydraulic hose
22 641649 1 | Hydraulic hose
23 641650 1 [ Hydraulic hose
24 501046 2| Screw M6x20 12.9
25 601060 1 [ Banjo screw 1/4”
26 601200 4 | Copper seal 13x19x1,5
27 502007 1 [Nut M12 FZB
28 503065 2 | Washer NL6
29 501016 1| Screw M4x20 12.9
30 Threadlocker 270
31 Threadlocker 243
32 401318 1| Sensor
33 10000370 1| Sensor
34 1601029 1| Adapter 1/4” - 3/8”
35 022990 2 [ Spacer

89 Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

_‘ ﬁ’],!, 29, 31

Ver. 2.1 90



Log Max 2000T

6. Saw unit
Spare part manual

36 10002857 1 [ Restrictor banjo bolt 1/4”, @1,5mm

91 Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Hydraulic cylinder

Ver. 2.1 92



Log Max 2000T

Spare part manual 6. Saw unit
Structure
018348
Pos. | Part no. Quantity | Description Specification
1 10001606 1 [ Tie rod kit
1.1 110001605 1 [ Seal kit
2 510002 1 [ Spherical bushing GE12E
3 517214 1 [ Circlip JV 22

93 Ver. 2.1



Log Max 2000T
Spare part manual

6. Saw unit

Saw unit

94

Ver. 2.1



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000322
Pos. | Part no. Quantity | Description Specification
1 10000321 1 [ Saw bar bracket
2 10000379 1 | Hydraulic motor
3 502007 2 | Nut M12
4 503060 2 [ Washer NL12
5 501070 8| Screw M8x25 12.9
6 503055 8 | Washer NL8

95 Ver. 2.1



Log Max 2000T
Spare part manual

6. Saw unit

Saw motor

96

Ver. 2.1



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000379
Pos. | Part no. Quantity | Description Specification
1 609000 1 | Hydraulic motor
2 549213 1|Shim 20 - 1,0mm
3 549102 1| Sprocket z=9
4 010678 1| Spacer
5 549212 1| Shim 20 - 0,5mm
6 010679 1| Spacer
7 011225 1 [ Chain catcher
8 503065 1| Washer NL6
9 501051 1| Screw M6x40 12.9
10 [601002 1| Hex plug 3/8”

97

Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Saw bar bracket

22,24

Ver. 2.1 98



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000321
Pos. | Part no. Quantity | Description Specification
1 011692 1 [ Saw bar bracket
2 011597 1| Hub
3 543002 1[O-ring J114,5x3
4 010098 1| Adjuster lug
5 011169 1| Magnet
6 011670 1| Pin screw
7 011671 1 [ Pin screw
8 017547 1| Thrust washer
9 500023 1| Screw M6x16 8.8 FZB
10 502053 1| Nut M6 FZB
11 503065 1| Washer NL6
12 508002 1| Bearing
13 [601000 1| Hex plug 1/8”
14 601028 1| Adapter BSP -08
15 601101 1 [Bonded seal 1/4”
16 517001 1 [ Circlip SB 170
17 502705 2 | Nut M16 KL10 FZB
18 10000293 1| Screw
19 10000380 1| Flange
20 543153 1 [ O-ring 152,07x6,62
21 513003 1 [ Stop screw M5x8
22 10000320 2 | Pin screw
23 10000329 1 [ Grease nipple M6x1-30mm
24 Loctite 243
25 Loctite 270

99 Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Manifold

Ver. 2.1 100



Log Max 2000T

Spare part manual 6. Saw unit

Structure
018300
Pos. | Part no. Quantity | Description Specification

018291 1 [ Manifold
2 619013 1 | Pressure reducing valve
2.1 |554093 1| Seal kit

613013 1 | Orifice M6 0,9 mm
4 601000 8 | Hex plug 1/8"

101

Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Chain lubrication, Easy Greasy

Ver. 2.1 102



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000466
Pos. | Part no. Quantity | Description Specification
1 033027 1| Pump
1.1 1016282 1| Pump housing
1.2 613062 1 [ Solenoid 24V
1.3 543012 1| O-ring @27,6x2,4
1.4 |[526005 1| Spring
1.5 016426 1| Spacer
1.6 (010897 1 [ Piston
1.7 [617016 2| Check valve RC1
1.8 (620302 1 | Filter
2 501054 2 [Screw M6x55 12.9
3 501052 2 | Screw M6x45 12.9
4 503065 6 | Washer NL6
5 540074 1[O-ring @17,3x2,4
6 641653 1 | Hydraulic hose
7 601101 2 | Bonded seal 1/4"
8 601060 1 [Banjo screw 1/4"
9 501046 2 [Screw M6x20 12.9
10 [622061 1| Clamp
11 10000472 1 [ Protective cover
12 615055 Hose protection 1/2"
13 641659 1 [ Protective hose

103

Ver. 2.1



Log Max 2000T
Spare part manual

6. Saw unit

Grease lubrication

104

Ver. 2.1



Log Max 2000T

Spare part manual 6. Saw unit
Structure
10000468
Pos. | Part no. Quantity | Description Specification
1 10000484 1| Clamp
2 10000485 1| Plate
3 641655 1 [ Hydraulic hose
4 641654 1 | Hydraulic hose
5 601028 1| Adapter BSP -04
6 615055 Hose protection 12,7 mm
7 503065 4 [ Washer NL6
8 540074 11 0O-ring 17,3x2,4 mm
9 543012 1 [ O-ring 27,6x2,4 mm
10 501050 2 [Hex screw M6x35 12.9
11 501043 2 | Hex screw M6x12 12.9

105

Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Ver. 2.1 106



Log Max 2000T

6. Saw unit
Spare part manual
Saw bar and saw chain
Structure
Pos. | Part no. Quantity | Description Specification
549018-058 Saw chain 18HX 58DL
549418-048 Saw bar 18H 48cm
107 Ver. 2.1



Log Max 2000T

6. Saw unit
Spare part manual

Ver. 2.1 108



Log Max 2000T

7. Accessories
Spare part manual

7. Accessories

109 Ver. 2.1



Log Max 2000T
Spare part manual

7. Accessories

Rotator control

110

Ver. 2.1



Log Max 2000T
Spare part manual

7. Accessories

Structure

10000552

Pos. | Part no. Quantity | Description Specification
1 017985 1 [ Bracket

2 017988 1 [ Bracket

3 017881 1| Cover

4 017604 1 [ Manifold

5 503057 2 | Washer NL10

6 503075 8 [ Washer NL10 sp

7 500066 2| Screw M10x20 8.8 FZB
8 500071 2 | Screw M10x40 8.8 FZB
9 601068 2 [Banjo screw 1/4”

10 |[601028 3 | Adapter BSP -04

11 601101 7 | Bonded seal 1/4”

12 601102 2 | Bonded seal 3/8”

13 602020 3 | Adapter BSP -04

14 503055 2 | Washer NL8

15 [601263 1| Test point 1/4”

16 501140 4 [ Screw M16x90 12.9
17 502705 4 [ Nut M16

18 503063 4 | Washer NL16

19 500043 2| Screw M8x20 8.8 FZB
20 615049 Hose protection 3/4” L=1800mm
21 615055 Hose protection 1/2” L=400mm
22 016666 1| Bracket

23 1602052 2 | Adapter 3/8” - 1/4”

24 641663 1 | Hydraulic hose

25 641662 1 | Hydraulic hose

26 641661 1 [ Hydraulic hose

27 641660 1 [ Hydraulic hose

28 505083 4 | Screw M10x20 10.9
29 505084 2 | Screw M10x25 10.9

111

Ver. 2.1



Log Max 2000T

7. Accessories
Spare part manual

Manifold

Ver. 2.1 112



Log Max 2000T
Spare part manual

7. Accessories

Structure

017604

Pos. | Part no. Quantity | Description Specification
1 612044 1 | Manifold

1.1 (601001 2 | Hex plug

1.2 [601020 1| Plug

2 619016 1 [ Pressure reducer valve

2.1 620352 1| Seal kit

3 501032 4 [ Screw M5x35 12.9
4 612031 1 [ Directional valve

4.1 540037 4| O-ring 7,65x1,68 NBR
42 613076 2 [ Solenoid

43 613105 2 | Plastic nut

113

Ver. 2.1



Log Max 2000T

7. Accessories
Spare part manual

Without rotator control

Ver. 2.1 114



Log Max 2000T

7. Accessories
Spare part manual

1 601001 2| Hex plug 1/4”

115 Ver. 2.1



Log Max 2000T

7. Accessories
Spare part manual

Snow cover

Ver. 2.1 116



Log Max 2000T
Spare part manual

7. Accessories

Structure

033030

Pos. | Part no. Quantity | Description Specification
1 013844 1 [ Rubber blanket

2 012387 1 | Bracket

3 012388 1| Washer

4 502053 2 | Nut M6 FZB

5 504030 2 [ Screw M6x20 10.9
6 516000 1| Cotter pin 4x50

117

Ver. 2.1



Log Max 2000T
Spare part manual

7. Accessories

Stump treatment

118

Ver. 2.1



Log Max 2000T
Spare part manual

7. Accessories

Structure

10000469

Pos. | Part no. Quantity | Description Specification
1 602075 1| Adapter 1/8” -6L

2 601210 1| Bulkhead 1/4”

3 601253 1| Nut 1/4”

4 602039 1| Plug BSP -04

5 617009 1| Check valve 1/4”

6 615049 Hose protection 3/4”

7 641658 1 [ Hydraulic hose

8 641657 1 | Hydraulic hose

9 011693 1| Tube

10 [540035 2| 0O-ring @6,75x1,78
11 540014 11 0O-ring 17,1x1,6

119

Ver. 2.1



Log Max 2000T

7. Accessories
Spare part manual

Tool kit

Ver. 2.1 120



Log Max 2000T
Spare part manual

7. Accessories

Structure

10000525

Pos. | Part no. Quantity | Description Specification
1 010404 1| Tool

2 623053 1 [ Manometer
3 522718 1 [ Tool

4 519190 2 | Decal

5 402804 1 | Multimeter

6 522227 1 [Allen key

7 522505 1 [ First aid kit

8 015662 1| Edge template
9 10000511 1| Sleeve

10 10000471 1 [ Tool

11 10002876 1| Test point

12 538004 1| Allen key

13 10001384 1 [ Screwdriver
14 522506-LXL 1| Safety vest

121

Ver. 2.1



Log Max 2000T

7. Accessories
Spare part manual

Ver. 2.1 122



Log Max 2000T

8. Hydraulic system
Spare part manual y y

8. Hydraulic system

123 Ver. 2.1



Log Max 2000T

8. Hydraulic system
y y Spare part manual

Hydraulic system

Sy

24
25
S—30 !
& .’/{ 29

(

il ——1

Ver. 2.1 124



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

10000544

Pos. | Part no. Quantity | Description Specification
1 641621 1 | Hydraulic hose

2 641622 1 | Hydraulic hose

3 641623 1 [ Hydraulic hose

4 614010-02 1 [ Manifold

5 018301 1 | Manifold

6 018302 1 [ Manifold

7 503055 2 | Washer NL8

8 501067 2 | Screw M8x16 12.9
9 601210 4 | Bulk head 1/4”

10 [601101 7 | Bonded seal 1/4”

11 601253 4 | Nut 1/4”

12 503060 4 | Washer NL12

13 [601103 2 | Bonded seal 1/2”

14 |601104 2 | Bonded seal 3/4”

15 [601033 1| Adapter 3/8”-1/2”
16 601011 1| Adapter 3/8”

17 1601029 2 | Adapter 1/4” - 3/8”
18 (601102 2 | Bonded seal 3/8”

19 601032 2 | Adapter BSP -06
20 10000438 1| Bracket

21 505083 1| Screw M10x20 10.9
22 503075 1| Washer NL10 sp
23 502006 2| Nut M10 FZB
24 1601261 3 | Test point 1/4”

25 1601001 2 | Hex plug 1/4”

26 601036 1 [ Adapter 1/2”

27 011205 4 [ Nut 3/4”

28 011173 2 | Adapter 3/4”

29 626001 3 [ Tie down strap

30 |602059 1| Adapter BSP -08/ BSP -04
31 602043 1| Plug BSP -08
32 1602063 2| Plug BSP -12

125

Ver. 2.1



Log Max 2000T
Spare part manual

8. Hydraulic system

Lower manifold

126

Ver. 2.1



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

018301

Pos. | Part no. Quantity | Description Specification

1 018292 1 | Manifold

2 617024 2| Check valve RB1

3 613014 1 | Orifice M6 @1,0 mm
4 613010 1 | Orifice M6 0,6 mm
5 620404 4 | Relief valve 210 bar

5.1 540072 11 O-ring 15,3x2,4 NBR 90
6 501032 8 | Screw M5x35 12.9

7 601000 4 | Hex plug 1/8"

8 601260 1| Test point 1/8"

9 601001 3 | Hex plug 1/4"

10 10002208 1 | Directional valve 4-3, NG4, 24V
10.1 [613069 2 | Solenoid NG4, 24V
10.2 [612122 1| Seal kit

11 10002207 1 | Directional valve 4-3, NG4, 24V
11.1 [613069 2 | Solenoid NG4, 24V
11.2 (612122 1| Seal kit

127

Ver. 2.1




Log Max 2000T
Spare part manual

8. Hydraulic system

Right manifold

128

Ver. 2.1



Log Max 2000T

8. Hydraulic system
Spare part manual y y

Structure

018302

Pos. | Part no. Quantity | Description Specification

1 018293 1 | Manifold

2 10002208 1 | Directional valve 4-3, NG4, 24V
2.1 613069 2 | Solenoid NG4, ON-OFF, 24V
22 612122 1 [ Seal kit

3 10002206 1 | Directional valve 4-2, NG4, 24V
3.1 613069 1| Solenoid NG4, ON-OFF, 24V
3.2 |612122 1 [ Seal kit

4 619013 2 | Pressure reducer valve |13,8-207 bar

4.1 554093 1| Sal kit

5 617024 1 [ Check valve RB1

6 10001120 1 | Orifice M6 &0,5 mm

7 620404 2 | Relief valve 210 bar

7.1 | 540072 1 [ O-ring 15,3x2,4 NBR 90
8 620496 2 [ Relief valve 140 bar

8.1 540072 11 0O-ring 15,3x2,4 NBR 90
9 601260 3 | Test point 1/8"

10 601000 14 | Hex plug 1/8"

11 601001 2 | Hex plug 1/4"

12 501032 8 | Screw M5x35 12.9

13 10001121 1 | Orifice M6 91,7 mm

14 10001123 1 | Orifice M6 91,9 mm

129 Ver. 2.1



Log Max 2000T

8. Hydraulic system
y y Spare part manual

Left manifold

Ver. 2.1 130



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

614010-02

Pos. | Part no. Quantity | Description Specification
1 614110-01 1| End section

2 614116-07 1| Inlet section

3 614115-08 1 | Feeding section

4 614117-02 1 [ Saw section

5 620462 1 [ Tie rod kit

131

Ver. 2.1



Log Max 2000T

8. Hydraulic system
y y Spare part manual

Inlet section

Ver. 2.1 132



Log Max 2000T

8. Hydraulic system
Spare part manual y y

Structure

614116-07

Pos. | Part no. Quantity | Description Specification

1 611201 1| Pressure reducer

1.1 [620370 1 [ Seal kit

2 611202 1| Check valve

21 1| O-ring

3 611196 1 [ Relief valve 330 bar

3.1 | 540047 1 [ O-ring 21,95x1,78 90 Shore FPM90
4 614116-07 1 [ Manifold

133 Ver. 2.1



Log Max 2000T

8. Hydraulic system
Spare part manual

Feeding section

Ver. 2.1 134



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

614115-08

Pos. | Part no. Quantity | Description Specification
1 620377 1| Seal kit

2 620590 2 | Solenoid 24V

21 |501014 2| Screw M4x12 12.9
2.2 |620344 1 [ Seal kit

3 620390 1| Servo cap

3.1 |501046 3| Screw M6x20 12.9
3.2 620383 1 [ Seal kit

4 620346 2 | Orifice 0,8 mm

5 620485 1 [ Spring kit

6 620454 1| Spool

7 620400 1| Relief valve 320 bar
7.1 |540072 11 0-ring 15,3x2,4

8 620484 1 [Relief valve 280 bar
8.1 |540072 1 [ O-ring 15,3x2,4

9 620341 1| Servo cap

9.1 620379 1| Seal kit

9.2 |601000 1| Hex plug 1/8"

9.3 601001 1| Hex plug 1/4"

9.4 |501014 4 [ Screw M4x12 12.9
9.5 501049 2 [Screw M6x30 12.9
9.6 |501061 2 | Screw M6x100 12.9

135

Ver. 2.1



Log Max 2000T

8. Hydraulic system
Spare part manual

Saw section

Ver. 2.1 136



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

614117-02

Pos. | Part no. Quantity | Description Specification
1 620397 1 | Feed reducer

1.1 [540001 11 0-ring 4,1x1,6 NBR 70
1.2 543022 1 [ O-ring 9,5x2,0 NBR 70
2 620377 1 [ Seal kit

3 620590 2 | Solenoid

3.1 |501014 2| Screw M4x12 12.9
3.2 |620344 1 [ Seal kit

4 620390 1| Servo cap

41 |501046 3| Screw M6x20 12.9
4.2 620383 1| Seal kit

5 620339 2 | Orifice 1,0 mm

6 620392 1| Spring kit

7 620520 1 [ Compensator kit B

7.1 |620505 1 [ Spring

8 620521 1 [ Compensator kit G

8.1 620505 1 [ Spring

9 620508 1| Orifice 0,8 mm

10 620341 1| Servo cap

10.1 [620379 1| Seal kit

10.2 [501014 4 [ Screw M4x12 12.9
10.3 |501049 2| Screw M6x30 12.9
10.4 (501061 2 | Screw M6x100 12.9
10.5 [601000 1| Hex plug 1/8"

10.6 [601001 1 [Hex plug 1/4"

11 620440 1| Spool

12 1 [Relief valve

12.1 1 [ O-ring

13 1 | Feed reducer

13.1 1[O-ring

13.2 1 [ O-ring

14 620398 1 [ Relief valve

137

Ver. 2.1



Log Max 2000T
Spare part manual

8. Hydraulic system

End section

4

/, “.-@
g (= 4
( '

. O
\— ACAA) Ry \_

B
X & f //»N \.w\\

2

2

138

Ver. 2.1



Log Max 2000T
Spare part manual

8. Hydraulic system

Structure

614110-01

Pos. | Part no. Quantity | Description Specification
1 620426 1| Pilot filter

2 617070 1| Check valve kit

3 601001 3 | Hex plug 1/4"
4 601004 2 [Hex plug 3/4"
5 601000 1| Hex plug 1/8"
6 601003 1 [Hex plug 1/2"
7 620417 1 [ Pilot reducer G
7.1 1620425 1| Spring

8 620418 1 | Pilot reducer R
8.1 620425 1 [ Spring

139

Ver. 2.1



Log Max 2000T

8. Hydraulic system
Spare part manual

Tie rod kit

Ver. 2.1 140



Log Max 2000T

8. Hydraulic system
Spare part manual y y

Structure
620462
Pos. | Part no. Quantity | Description Specification
503021 7 | Washer BRB 10x20x2,0 FZB
2 502006 11 | Nut M10 FZB
620497 3| Tie rod

141 Ver. 2.1



Log Max 2000T

8. Hydraulic system
Spare part manual

Ver. 2.1 142



Log Max 2000T

9. ntrol m
Spare part manual Control syste

9. Control system

143 Ver. 2.1



Log Max 2000T

9. Control system
Spare part manual

Ver. 2.1 144



Spare part manual

Log Max 2000T

9. Control system

Cables

Structure

Pos. | Part no. Quantity | Description Specification
672042 Cable 1
672043 Cable 2
672044 Cable 3
672045 Cable
672026 Cable 4
672027 Cable 5
672028 Cable 7
672029 Cable 8
672046 Cable 9
672047 Cable 10
672048 Cable 6
672049 Cable 17
672035 Cable 14
672050 Cable 12/13
672037 Cable 15/16/22
672051 Cable 21
672052 Cable 20
674056 Cable 25/26 - 1
672040 Cable 25/26 - 2
672041 Cable 25/26 - 3
672054 Cable 23
402080 Connector
402086 Wedge
402077 Plug

145

Ver. 2.1



Log Max 2000T

9. Control system
Spare part manual

Module bracket

Ver. 2.1 146



Log Max 2000T
Spare part manual

9. Control system

Structure
10000664
Pos. | Part no. Quantity | Description Specification
1 501070 2| Screw M8x25 12.9
2 503074 2 | Washer NL8
3 502055 1 [Nut M10
4 10000714 1 [ Bracket
147 Ver. 2.1



Log Max 2000T
Spare part manual

9. Control system

Module LHM510

&

aHe)

148

Ver. 2.1



Log Max 2000T
Spare part manual

9. Control system

Structure

10002098

Pos. | Part no. Quantity | Description Specification
1 10001395 1| Head module

2 502053 4 | Nut M6

3 10001357 1 [ Bracket

4 501043 2| Screw M6x12 12.9
5 503065 2 | Washer NL6

6 10001958 4 [ Damping element NBR 40

7 10001966 4 | Screw

8 10002068 4 | Washer

9 503004 4 | Washer BRB 6,4x12x1,6 FZB
10 402113 3 | Connector

11 402116 1 [ Connector wedge

12 [401310 11 | Cover

13 1402111 36 | Plug

149

Ver. 2.1




Log Max 2000T

9. Control system
Spare part manual

Holder

Ver. 2.1 150



Log Max 2000T

9. Control system
Spare part manual

Structure

10001584

Pos. | Part no. Quantity | Description Specification
402098 1 | Holder

2 503057 1| Washer NL10
501087 1| Screw M10x20 12.9

151 Ver. 2.1



Log Max 2000T

9. Control system
Spare part manual

Ver. 2.1 152



Log Max 2000T

10. Hose kits
Spare part manual

10. Hose Kkits

153 Ver. 2.1



Log Max 2000T
Spare part manual

10. Hose Kkits

uo1329304d O - |B42UDD

JSC LG8 NA Ieq 0G¥F wu 0Te GZTT09 6¥TT09 olueg p0- dsd ¥ “TAD NUIT butrTred
TLOGSTO Wb/ T uur QL€ GZTTO09 0STTO09 I3S v0- dsd CY PTOJFTUBRW "OT] 0€9T¥9
0S¢ LS8 NiH Ieq 0GF wu 0ge GZTT09 0STTO09 *I3S §0- dsd g "TAd oJTuM o7
TLOSTO /T W G8¢ SCTT09 0GTTO09 *I3S §0- dsd TIV PTOJTUBW "OT 629179
0S¢ LS8 NH Iedq 0GF uu 0y GZTTO09 0STTO9 *I3s v0- dsd ¥ "TAD o3Tuy o7
TLOSTO Wb /T uur GLy GZTTO09 0STTO09 I3S v0- dsd Td PTIOFTUBN "OT 8C9T¥9
OS¢ LG8 NA Ieq 0G6¥ uw Q0TE GZTT09 67TT09 ofueg y0- dsd g "TAd o3TUY °Y
,08T TLOSTY9 uwb?/T uw G9¢ GZTT09 0LTTO09 06 ¥0- dsd HTd PTOFTUBK " LZITF9
OS¢ LS8 NA Ieq 0G6¥ uw Q9% GZTT09 67TT09 ofueg y0- dsd ¥ "TAO oFTUM ¥
GV € TLOGTO uwbv /T uw GTG GZTT09 0LTTO09 06 ¥0- dsd HIV PTOJTUBK Y 9Z9T1¥%9
OS¢ LS8 NA Ieq 0G6¥ uw GLg GZTITO09 67TT09 ofued y0- dsd g "TAD o3TuUy "7
TLOGTO ub /T uw GZ¢ GZTT09 0STT09 "I3S ¥0- dsd ATd PTOITUBW Y SZ9T%9
0S¢ LS8 NA Ieq 0G6¥ wu 00¢ GZTT09 67TT09 ofueg y0- dsd ¥ "TAO eFTUM 71
TLOSTO ub /1 wu 0G¢ SZTT09 0STT09 "I3S ¥0- dsd ATY PTOJTUBW Y 729179
W 0Zg 6€ST09 0STTO09 *I3S ¥0- dsd JTun Mmes
T60ST9 ub /T W QL€ 6EST09 67TT09 ofuedg y0- dsd Ases1n Aseqy €S9TV9
UOT3eDTIONT UTeYD uwl/T uur 0G¢ pIenb osoH GG0G6T19
*butpesi ul W Q0% pxenb ssoy TG0ST9
‘butpesi ul uur Q0¥ pIenb osoH TG0GT9
pxenb ssoy paepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jxedg 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uoT3OduUuo)
odA3 ssoH yzbus1 |[ssTnaasg sbutjyaTda SUOT3O9UuU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
ETITTIVC "A TI00IZI 'ou peSH woxd

TO0TZTI/009TV9 "ON 3Ix®Bg
uo obenbuet

JTY SSOH Texous)

154

Ver. 2.1



Log Max 2000T
Spare part manual

10. Hose Kkits

uoidalold o - |elaudn

0S¢ LG8 NA Ieq 0§y ww 080T GCTT09 0STTO09 *I3S ¥0- dsd d "TAD To9uMm -sesK
TLOGTY ub /T ww OZTT SCTT09 09TT09 06 ¥0- dsd 8d PTOFTUBW Y TGOTV9
OS¢ LG8 NH Ieq 0Gr ww Q00T GCTT09 09TT09 06 ¥0- dsd ¥gd Iojow meg
5G0€E TLOSTO ub/T ww Gy0T SCTT09 0LTTO9 06 ¥0- dsd d TS PTOFTUEBW T 089179
0S¢C LG8 NH Ieq 0G¥ uu Gy GZTT09 67TT09 olueg p0- dsd g "TAD pee3F ieq megs
TLOGSTO uwh /1T uur 06¥ GZTT09 0STTO09 I3S v0- dsd TWS PTOJTuRw MeS 679TV9
JSZ LS8 NH Ieq 0GF ww 080T GCTT09 67TT09 ofueg y0- dsd V¥ °"TAD pes3 aeq Mmegs
TLOSTO /T uur GZTT GZTT09 0STTO09 "I3S v0- dsd d €S PTOJTUBNW T 879T¥9
0S¢ LS8 NH Ied 0G¥ uu 0G¢ GZTT09 OLTTO9 06 #0- dsd ¢L PTIOFTUBN "OT
TLOSTO wb /1 wu 00¢ GCTT09 0GTT09 *I3S §0- dsd dNIL pPTOoFTuBW MegS SP9T%9
OS¢ LG8 NA Ieq 0G6¥ uu QgL GZTT09 OLTTO9 06 70— dsd I03eTNUNOOY
,08¢ TLOSTO uwb/T uw Gg8/ GZTT09 GLTTO09 S ¥0- dsd HYY PTOFTUBKH Y F79TP9
OS¢ LG8 NA Ieq 0G6¥ uu 069 GZTT09 OLTTO9 06 ¥0- dsd d "TAD> wre 19TT0d 1
,0€ TLOGTO uwb/1 uw QgL GZTT09 0LTTO09 06 ¥0- dsd Apd PTOFTUBW Y GEITHI
OS¢ LG8 NA Ieq 0G6¥ uw 0g9 GZTTO09 67TT09 ofueg y0- dsd ¥ "TAO uwIe IoTTOY 1T
,GEE TLOSTO ub /T uuw 689 SZTIT09 0LTTO9 06 ¥0- dsd ApY PTOFTUBW Y 7EITPI
0S¢ LS8 NA Ieq 0G§¥ wu GT9 GZTITO09 OLTTO9 06 ¥0- dsd g "TAD> wre I9TT0Y Y
TLOGTO wb /T Wi 0€9 SZTIT09 0STT09 "I3S ¥0- dsd Hyd PTOFTUBH Y €E9TPVI
JSZ LS8 NA Ieq 0G¥ wu 0ZS GZTITO09 67TT09 ofueg y0- dsd Y "TAO uIe IsTTO¥ ¥
TLOGTO ub /T Wi G /G SZTIT09 0STT09 "I3S ¥0- dsd HYY PTOFTUBH " ZE9TVI
JSZ LS8 NF Ieq 0§y s 00y GZTT09 67TT09 ofueg y0- dsd g "TAo HUTT butTT=d
TLOSTO ub /1 Wi Q9% SZTT09 0GTTO09 *I1S §0- dsd 2d PTOFTUBW "OT] TESTVI
paxenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | Ioddn = | Te3olL = *305 | 3uswiesrl dunis = ‘wiesxl dwunis | 3ybTeIIS = I35 | SnOsSSY IAeg MBS = YdS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
ETITIVZ "A TI00IZI "Ou peSH woxjd

TO0TZT/0091I%9 "ON 3xed

uo °benbuet

3T SSOH Treasusd

L000C X©W DO'T 3Ty ©SOH

Ver. 2.1

155



Log Max 2000T
Spare part manual

10. Hose Kkits

uo1329304d O - |B42UDD

0SZ LG8 NI Ieq Gy¢ i 0€9 ZZTI109 ZGTT09 *I3S 80- dsd 19ddpn z93depy
€L0GT9 uwl/T wu QTL ZCTT109 LLTTO9 G% 80- dsd d ¢S PTOFTUBRW "1 LEITYO
OS¢ LG8 NH Iedq Ghe uw 0%9 ¢ZTT109 ¢STT09 ‘I35 80- dsd aeomoT x93depy
€L0GT9 wl/T uw QZL ¢ZTT109 LLTTO9 G% 80- dsd Y ¢S PTIOFTUBW "T 9€91TV9
0S¢ LG8 NH Iedq G8¢ uur 0G6 TZTTO09 TLTTO9 06 90- dsd ¥da xo3o0w ISTTOAd 1T
oG T ¢L0GT9 u8/€ uur Q00T TZTT09 TLTTO9 06 90- dsd d TS PTOFTUeW "1 €EV9TV9
OS¢ LG8 NH Iedq G8¢ uu QLET TZTTO09 TLTTO9 06 90- dsd dd xo3ow ISTTOHd *d
¢L0STH9 u8/€ uur GoET TZTTO09 TGTTO09 *I3S 90- dsd d TS PTIOFTUBRW °T ¢voTv9
JSC LG8 NH Iedq G8¢ uur 009 TZTT09 9LTTO9 % 90- dsd ¢d PTOFTUBN "OT
¢L0STH9 uw8/¢€ uu 089 TCTT09 TSTTO09 I35 90- dsd ¢d TS PTOFTUBRWN "1 €291V 9
OS¢ LG8 NH Iedq G8¢ uur 00¢ TZTTO09 TLTTO9 06 90- dsd ¢L PTOFTUBN °H
144 ¢L0ST9 uw8/€ uu G9¢ TZTT09 T9TT09 ,06 90— dsd 4L TS PTOFTUBW T CCZ91T¥9
0S¢ LS8 NA Iedq G8¢ uu 0% T TCZTT09 TLTTO9 06 90- dsd ¢d PTOFTUBN “H
¢LOST9 u8/¢ i G T TZTT09 TGTTO09 "I3S 90- dsd ¢d TS PTOFTUBN "1 TZo9T¥?9
JS¢C LS8 NH Ieq G8¢ s 0S¥y TZTT09 DA
¢LOST9 u8/¢ uur 0G¥ 9SOy SAT3D9304d 6G9TV9
0S¢ LS8 NA Ieq G8¢ w0y L TCZTT09 T9TT09 .06 90- dsd WIY To9UM " SeaRn
ZLOST9 u8/€ Wul (/L TZTT09 xog butrijtg xaddn TIVIV9
JSC LG8 NH Ied 0G7F s Gee GZTTO09 09TT09 06 70- dsd Juel TTO
TLOSTO uw?/T uur 8¢ GCTT09 6GTT09 "XH I35 70— dsd pPeSTq ITVY 9G9T¥%9
JSZ LG8 NA Ieq 067 uur 06 GZTT09 0GTT09 *I3S v0- dsd ¥ "TAD TosyMm - sesi
TLOGTO uw?/T uu 076 SZTT09 0LTTO9 06 70— dsd Hyd PTOITUBW "d CS9TV9
pxenb ssopy paxepuels butyey -saag ano Z butaata Z uoT3oSuuo)| "ou SsoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
€ITTVZ A 100IZT "OuU pPESH wWoxJ

TO0TZTI/009TV9 "ON 3Ix®Bg
uo obenbuet

JTY SSOH Texous)

156

Ver. 2.1



Log Max 2000T
Spare part manual

10. Hose Kkits

uoidalold o - |elaudn

0S¢ LS8 NiA Ieq Gy uu 09% ¢CTT09 CLTTO09 06 80- dsd| x=ddn xojow ISTTOW 1T
€L0ST9 wl/T uw 0ZS CCTT09 ¢STT09 ‘X3S 80- dsd d ¢S PTOFTUBW °T T79TF9
JSC LS8 NA Iedq Gre e 00§ ¢C¢T109 C¢LTTO09 06 80- dsd| J=2MOT Jojow ISTTOd T
€L0GT9 wl/T uw 09 ZCTT09 CSTT09 *I3S 80- dsd Y S PTIOFTUBW "1 079T¥9
OS¢ LS8 NA Ieq o uw Q8% ZCTT09 CLTTO09 06 80- dsd| ISMOT I03ow ISTIOd °d
,GCT €L0ST9 wl/T uw L EG ZCTT09 CLTT09 06 80- dsd IomOT I93depy 6E9TH9
0S¢ LS8 NA Ieq Sve w009 ZCT109 CLTTO09 06 80- dsd| xa2ddn xojow ISTTOW Y
,0€T €L0GT9 wl/T ww 099 ZCTT109 CLTT09 06 80- dsd xoddn xs3depy 8E€9TVI
JSZ LG8 NA Ieq Gve wu 0L9 ZCTT109 ZSTT09 *I3S 80- dsd TLS PTOFTuRW MeS
€L0GTI wl/T W 0f L ZCTT109 Z9TT09 06 80- dsd ¢L TS PTOFTUBW "T LY9TV9
0S¢ LG8 NA Ieq Gp¢ wu 08TT ZCT109 ZSTT09 *I3S 80- dsd TdS PTIOFTurW MES
€L0GTI wl/T W 07T ZCT109 ZSTT09 ‘23S 80- dsd Y €S PTOJFTUBW "1 9791¥%9
paxenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = °n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
ETTTVZ "A TI00IZI "Ou peSH woxjd

TO0TZT/0091I%9 "ON 3xed

uo °benbuet

3T SSOH Treasusd

L000C X©W DO'T 3Ty ©SOH

Ver. 2.1

157



Log Max 2000T
Spare part manual

10. Hose Kkits

uo1329304d O - |B42UDD

OS¢ LG8 NA Ieq 0G6¥ uw 0ge GZTITO09 0STTO09 *I3s y0- dsd *T I03e30Y
TLOSTO ub /T uw G8¢ GZTIT09 67TT09 ofuedg y0- dsd Y PTOFTUBKW €99T¥%9
OS¢ LS8 NA Ieq 0G6¥ wu 0ee GZTITO09 0STTO09 "I3S ¥0- dsd *d I03B3l0Y
TLOGTO uwb /T Wi G8¢ SZTIT09 67TT09 ofued y0- dsd d PTOFTUBK Z991¥9
JSZ LS8 NA Ieq 0G¥ ww OTET GZTITO09 0STTO09 *I3S ¥0- dsd ZL PTIOFTUBK
TLOSTO ub /T W GGET SZTITO09 0LTTO9 06 ¥0- dsd AL PTOFTUBW "' T99T¥79
0SZ LG8 NH Ieq 0G¥ wu 00€T GZTTI09 0STTO09 *I3S ¥0- dsd ¢d PTOJITUER
TLOGSTO /T uur 09¢€T SCTT09 SLTTO9 Sy v0- dsd dd PTOJFTUBN T 099T¥%9
wl/T wur pxenb ssoy GS0ST9
ub /€ ww pIenb osoH 670619
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bntd O0EM = IdodM | Ioddpn = *n | Te3OL = "305 | 3uswiesay dwnis = ‘wiesxl dunis | 3ybreais = onossy Ieg MeS = Jds
AUYBTY = Y | TIo0nNpoayY = *poyY | Dburjey oanssoaag = DbuTey °SoId | I2qunu = "ON | ToO9UM DUuTInsesi T29UM *Sean
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
ETITTIVC "A TI00IZI 'ou peSH woxd

TOOTIZT/T091I¥9 "ON 3xed
uo obenbuet

TOIJUoS I0TE]0Y

158

Ver. 2.1



Log Max 2000T
Spare part manual

10. Hose Kkits

uoidalold o - |elaudn

uur 0% g 6E£STO09 68CT000T oG7 CT W 1Tun Mmeg
T60GT9 Wb /T uur 009 6E£GT09 0GTTO09 *I3S v0- dsd SATeA A{DO3UD 8G9T¥9
uw 0€6 6EST09 0GTT09 *I3S 00— dsd SATeA YO3UD
T60ST9 Wb /T uur G86 6EST09 GLTTO9 g% ¥0- dSd xo3depy LS9TH9
uwb /¢ wu 00§ pIenb osoH 670519
paenb ssol paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
‘ou 3IBg | "ou jaeg
930N ‘ou jaedg 9ZTS Te3oq 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-On1d odEM = I40oEM | I8ddn = "n | Te30L = °"305 | 3Juswiesay dwnis = ~wiesiy dunis | 3ybTeAls = I35 | Snossy Ied MES = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PTOJITUBW = “TUBRK | ISMOT = *OT | 3JoT = T | TeuIoaxd = °*xXd | ISpuIlThd = - TAD | Io3sweTp dwti) = -dwIi)d
€ETITTIVC "A T00TIZT °'Ou peSH woxd
T00TZT/Z09TI¥9 "ON 3xed Juoujeoxy] dungs

uo =benbueq L000ZC X©W UOQ 3T SSOH

Ver. 2.1

159



Log Max 2000T
Spare part manual

10. Hose kits

uo1329304d O - |B42UDD

ww 009 6€ST09 0GTTO09 *I3S F0- dsd 3Tun meg
T60GT9 uwb /1T w099 6€ST09 GLTTO09 S ¥0- dsd oseaan xo03depy GGoTV9
uw 0L9 6€GT09 0GTTO9 *I3Ss v0- dsd oseaan xo3idepy
TI60ST9 Wb /T uul GOL 6E£GT09 0STTO09 *I3S 0- dsd osea1n xs3depvy 7G9TP9
w2/ ww Q0L prenb ssoy GG0ST9
paenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
‘ou jxeg | "ou 3aBg
930N ‘ou jaxed 9ZTS Te3oL 1 but3iata T uOT3OvUUo)
odA3 ssoH yabus ([soTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JybTY = ¥ | Jo0onpsay = ‘pey | buriey L2anssaag = burley "S9Ig | ISqWNU = ‘ON | TO9UM DUTINSESH = To99UM " Sean
PTOJTUBW = °TUBRK | ISMOT = *OT | 3JoT = °T | TeuIolxd = °*xXd | ISpuItThd = *TAD | IojsweTp dwti) = -dwTtI)d
ETITTIVZ "A T00TIZT "©Ou pesH woxd

TOOTZI/E09TV9 'ON 3Ix®Bg
uo obenbuet

UOTTESTIqNT UTEUD

160

Ver. 2.1



Log Max 2000T

10. Hose kits
Spare part manual

161 Ver. 2.1



Log Max 2000T

10. Hose kits
Spare part manual

Ver. 2.1 162



Log Max 2000T

11. Schematics
Spare part manual

11. Schematics

163 Ver. 2.1



Log Max 2000T
Spare part manual

11. Schematics

id

3.
b
b3
Q@ o9 TouL 1
o3 2091 ——
&2 €091
MK 697 4 o J
pe3 5091 —— 8/€D v/10 v/T0
e 9891 ——— INIWLY3YL dWNLS - NOLLAO
G 1091 —— €40
e /19 v/19 W
O 80971 ——— v Y
0 6091 —— X ! /o
(=8 o191 = ) 4
= 1191 —— L U = 1d 74| u7/19 ¥
& 71Z|e ug —— @ TeI4 A 7S] h 1
gz s[3RR = 8] 1d) /19 —
®o2F . d @ ¥OLVL0Y
£ 75 00 4 905y
& &5 d
3lel@ €014 ® 11} u?/19
°G|S @ v
NE vor) \ 014 oo/ L %
1= |3 seq
ae Y/TO pa sodw
=9 VY —d 4 [ - 1 4
a3 [ F 9 Nzosx cog von
[ZI5) = — =
NOLLYOT¥8NT 110 NIVHD MYS - NOILdO a |v 04LNOD YOLVLOY - NOILO
~ T0dd 1d0 740
= 2d0 HLIN Td0 39v1d3y
L6ss NOILYDTYENT 3SV3YO NIVHD MYS - NOILO
2o
Iy ¥
P
1075 .
TooH L ERELERGEEF] QyvMyod a33d
g 1 ¥31708 Q334 LHOTY (o ¥3T08 0334 1431 g,
cis 20W HLIM SO ONV €OW 3)V1d3 QuvM¥04 @333 ESYENENIGEED]
TOON — — NOIS¥3A ¥V8 OTC - NOILdO v
\ ] 8/19 )
i v/€9|TLS
v/€9|1dS
0NS g
Loy 603y
/19| 8Ny s £ ,
e 8/19| 8/19] 8/I9] ¥/19 , 3 |
7 Iy K]
Il W
£ (8] =
= Wl 4
=R o cosx A A vosx W sosx
W e N3dO +—— —= 3501 40 1 d
® /19| TWS B v o i 34INM ONISWIT3Q ¥3IMOT S
R
rc- £04W ¢ a la o fu |1 d |3 |d
0 s Q la @ a |a |& Q |a |o
fo M= [ = O 1 2 [ Y
2] 2e4u /19, 8/19 8/19 96 PSR IV PN N - PN NI N
= [ vdS~  SdS v1S IWoH o TH&M\
1% ¥ve MvS f
iH € L
[@li% - s J
B , T4y ,
| d|e/10 4 T /10| dH
| T O+
[41§745) o h‘L
| 3L[8/€9 Ty
N | als/eo 8/€9 ¢ m
—\ AR
SL v1 1 zL ed zd -
8/18 an
Gd|8/19 s { Y
|
6> :
m
Py y M
4 * o
[ i g 6054 ﬁ ] [/:mm
[ZI5) N R > T T i T
vd|8/19 8/19 |l viid - > Tey €0y
+6 8/10 |z7dd oty , -
8/19 |cvud -t
1645
d d
@osy sy o 2
Nlg
v
€5| !
[
vy 1054 )él
[2a SR
. * * 3 o J
crv
* R
oTsy [455%
W
1T az 1
18] zad> ]
28ds
[2]
2
g L84d Sh
i ® N~
TN v it
CEl -
H IWOH
733HM ONI¥NSYIW i
60n)
Tom v/19_|v/19_|8/19 v/19] ¥/19| |v/19 |v/19 |8/19 |8/T9 1no =
Hig| ALg| |Hiv L1V HyY| AwY| w8 [wwa  lvg  cva o 305Y
J \/ ’ v/19 Y
PR Toul Sd
s 3 e ¥0I4 <
: —L I g 8 3 g
T0A) 200 Te0v dsT Tl €L zd
NIdO +—— — 3501) 35010 =— —— N3d0 N3do > N3do
3IINY ONISWIT3@ 1431 J4INM ONISWIT3Q LHOTY
WYYV ¥3110¥ @334 LHOTY W¥V 431108 @334 1431
35010 ﬁ F 3501
£6A) (L8]
14 1 6T 1 8T 1 as 1 9T 1 ST 1 T €T 1 44 1 oT 1 6 1 8 1 A 1 9 I H I 14 I € | 4 |

av xeW 807

MeT BUTTTeAaud Y1TM 9OUBPUOIDE UT SUNO UTeWdJ TTTM Pue ST JUIWND0P STU3 30 JUBTJAdD

av xeW 507

*8eT opueTTed 3TTUD JgA JTTQUQH Y20 ug JUBUMOP 332P TTTI UIIRJsAoyddn

164

Ver. 2.1



Log Max 2000T

11. Schematics
Spare part manual

1 | 2 | 3 | 4 | 5

Log Max AB

()

Log Max AB

REV CHANGE DESCRIPTION DATE BY
RSO5 and CPO1 replaced places. Vickers to Dana Brevini for D@1,
A DO2, DO3 and D@4 directional valves. 2023.93.23 v
B |R3, R4 and R5 pressure reducer change from 611206 to 619013 2023.03.28 IV
C |10001141 replaced by 10002208. 2023.06.14 RH
e Alog Max
Log Max 2000T S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00
Hydraulic System 3023-06-14 | RH | RH | RH | A4 | 2/6
Fr\om head no. 121@71 Drawing Number Revision
Hydraulic Schematic W3@1396 C

Copyright of this document is and will remain ours in accordance with prevailing law. Upphovsratten till detta dokument &r och forblir var enligt gdllande lag.

-

165 Ver. 2.1

-09-20 14:03:47 page 2

rinted out : 2023



Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law. Upphovsratten till detta dokument ar och forblir var enligt gdllande lag.
Log Max AB

11. Schematics

Log Max 2000T
Spare part manual

1 | 2 | 3 | 4 5
TAG GRID SH | PART NUMBER DESCRIPTION
ACo1 B-17 |1 610114 Accumulator (diaphragm type).
610120 Accumulator (diaphragm type). Discharged.
Ccpo1 N-10 |1 Empty Cavity.
CPo2 D-8 1 Cavity plug.
Ccvel N-18 1 617009 Check valve.
Ccvez2 F-17 1 617024 Check valve.
cve3 M-17 1 617016 Check valve.
Ccvoe4 N-16 1 617016 Check valve.
Cves N-15 1 617016 Check valve.
Ccvee H-10 |1 611202 Check valve.
Ccve7 D-10 1 620398 Check valve.
Cves N-10 1 617024 Check valve.
Ccveo C-8 1 617070 Check valve.
Cvie N-8 1 617024 Check valve.
cvil J-6 1 617001 Check valve.
Ccviz G-2 1 617001 Check valve.
Ccyo1l B-20 |1 018352 Hydraulic Cylinder.
Cyoe2 B-18 1 018351 Hydraulic Cylinder.
cye3 B-17 |1 018350 Hydraulic Cylinder.
Ccyo4 B-15 |1 018350 Hydraulic Cylinder.
CYes5 C-13 1 018349 Hydraulic Cylinder.
CYo6 H-13 |1 018348 Hydraulic Cylinder.
cye7 J-10 |1 018352 Hydraulic Cylinder.
Ccyes J-8 1 010185 Hydraulic Cylinder.
Dol E-17 1 10002208 Directional valve.
DO2 E-16 1 10001139 Directional valve.
DO3 M-10 |1 10001140 Directional valve.
Do4 M-8 1 10002208 Directional valve.
DO5 N-5 1 612031 Directional valve.
FIol N-16 1 013702 Filter.
FI0O2 P-15 1 015037 Tank breather filter.
FIe3 N-15 |1 602311 Filter.
FIo4 B-5 1 620426 Pilot strainer.
LGo1 P-19 |1 Hydraulic pressure level 1 line.
LGo2 P-19 |1 Hydraulic pressure level 2 line.
LGo3 P-19 |1 Hydraulic pressure level 3 line.
LGo4 P-19 |1 Hydraulic servo pressure line.

e Alog Max

Log Max 2000T

S-770 13 GRANGARDE Tel. +46-(0)246-59 11 00

Hydraulic System

Created Date Creator | Reviewer [Approver (Format Page

2023-06-14 | RH | RH | RH Ad 3/6

From head no. 121071
Hydraulic Schematic

Revision

“"W301396

Ver. 2.1

166

Printed out : 2023-09-20 14:03:47 page 3



Log Max 2000T

Spare part manual

11. Schematics

167

Ver.

2.1

1 | 2 4 5
TAG GRID | SH | PART NUMBER DESCRIPTION

@ LG5 P-19 |1 Hydraulic return line.

._'

K LGo6 P-19 |1 Hydraulic drain line.

c

o A| LGO7 P-19 |1 Hydraulic work line.

—

g LGe8 | N-19 |1 Hydraulic servo line.

+

20 LGe9S N-19 |1 Hydraulic internal pilot line.

,—'

o LG10o N-19 |1 Hydraulic load sense line.

. —
°C LG11 N-19 |1 Hydraulic symbol enclosure.

:E LG12 N-19 1 Hydraulic assembly enclosure.

e

S MFo1 G-16 1 018302 Right manifold

Y

- B[WFez [K-14 [1 | ois300 Saw motor manifold.

|9}

(@)

¢ MFO3 H-10 |1 614010-02 Left manifold

Hy

o MFo4 P-10 1 018301 Lower manifold.

c

(]

£ —{ MFO5 N-6 1 017604 Rotator Control.

v

3 MO@l |L-19 |1 609000 Hydraulic motor.

£ MOe2 | L-6 |1 | 609044 Hydraulic motor.

[J]

© c M0@3 L-3 1 10000301 Hydraulic motor.

—

= MOe4 | N-3 |1 | 618069 Rotator

o M0@5 L-2 1 10000301 Hydraulic motor.

+

55 2 OP1 M-15 |1 Optional equipment. See description in schematic for details.

v X

33 OoP2 L-14 1 Optional equipment. See description in schematic for details.

<

E;Ef OP3 P-18 1 Optional equipment. See description in schematic for details.

. OoP4 M-6 1 Optional equipment. See description in schematic for details.

=

A D| OP5 K-6 1 Optional equipment. See description in schematic for details.

oo

= pPCol E-6 1 Pressure Compensator.

._'

§ 620520 Size B.

(V)

s | 620521 Size G.

E PPO1 P-16 1 033027 Saw chain oil pump.

S

o RO1 F-3 1 620590 Pressure reducing/relieving valve. Electro-proportional. Manual push
s override.

3 RO2 D-3 1 620590 Pressure reducing/relieving valve. Electro-proportional. Manual push
S E override.

8 RO3 F-2 1 620590 Pressure reducing/relieving valve. Electro-proportional. Manual push
© override.

£ Ro4 D-2 1 620590 Pressure reducing/relieving valve. Electro-proportional. Manual push
" override.

< R1 H-9 1 611201 Pressure reducing valve. Manually adjustable.

O pu—

c R2 D-9 1 620397 Pressure relief valve. Screw adjust. Pilot capacity.

o~

% R3 F-16 1 619013 Pressure reducing/relieving valve. Screw adjust.

<

— R4 D-15 |1 619013 Pressure reducing/relieving valve. Screw adjust.

—

2 FI RS J-16 1 619013 Pressure reducing/relieving valve. Screw adjust.

©

S R6 N-5 1 619016 Pressure reducing/relieving valve. Spool. Pilot operated. Screw adjust.
0w

o

+

c

()] p—

£

>

O

o

: y/

%}

RH ilog Max
+

Y G ,

° Log Max 2000T S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00
+ < . Created Date Creator | Reviewer [Approver [Format Page
5 x Hydraulic System 2023-06-14 | RH | RH | RH | A4 | 4/6
£2 | From head no. 121071 Prawing “‘ﬁeé@ 396 revis
Q o .

S8 | Hydraulic Schematic

Printed out : 2023-09-20 14:03:47 page 4




Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law. Upphovsratten till detta dokument &r och forblir var enligt gdllande lag.
Log Max AB

11. Schematics

Log Max 2000T
Spare part manual

1 | 3 | 4 5

TAG GRID | SH | PART NUMBER DESCRIPTION

RFO1 D-17 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO2 D-17 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO3 D-16 |1 620496 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO4 D-16 |1 620496 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO5 F-10 1 620400 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO6 L-9 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO7 K-9 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO8 L-8 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RFO9 K-8 1 620404 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RF10 H-5 1 611196 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RF11 F-4 1 620484 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RF12 D-4 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed
setting.

RRO1 C-6 1 Pressure reducing/relieving with built-in pressure relief valve. Fixed.

620417 Size G.
620418 Size R.

RS01 E-17 1 10001121 Restrictor.

RS02 K-16 1 613013 Restrictor.

RSO3 E-16 1 10001123 Restrictor.

RS04 c-15 |1 10001120 Restrictor.

RSO5 L-10 1 613014 Restrictor.

RS@6 N-8 1 613010 Restrictor.

RSO7 E-7 1 620508 Restrictor.

RS08 Cc-6 1 Restrictor.

RS09 F-3 1 620346 Restrictor.

RS10 D-3 1 620339 Restrictor.

RS11 F-2 1 620346 Restrictor.

RS12 D-2 1 620339 Restrictor.

S1 G-4 1 614116-07 Inlet Section.

S2 G-4 1 614115-08 Work section. Feed roller motors. EC2.

S3 E-4 1 614117-02 Work section. Saw motor and saw bar home. EC2.

S4 C-4 1 614110-01 End Section.

SLe1 L-18 1 Saw chain lubrication unit.

SpPo1 F-6 1 620454 Valve spool.

SP@2 D-6 1 620440 Valve spool.

sse1l M-18 |1 Saw stump treatment unit.

suel K-18 1 Saw Unit.

TKe1 P-16 |1 Frame integrated saw chain oil tank.

RH

Log Max 2000T

Alog Max

S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00

Hydraulic System

Created Date

Creator

2023-06-14 | RH

Reviewer |Approver |Format

RH | RH

A4

Page

5/6

From head no. 121071
Hydraulic Schematic

Drawing Number

W30

396

Revision

Ver. 2.1

168

Printed out : 2023-09-20 14:03:47 page 5



Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law. Upphovsratten till detta dokument ar och férblir var enligt gdllande lag.
Log Max AB

Log Max 2000T
Spare part manual

11. Schematics

1 2 3 | 4 5

TAG GRID | SH | PART NUMBER DESCRIPTION

Xso1 N-18 1 Carrier stump treatment medium supply.

XS02 M-13 | 1 Carrier saw chain grease supply.
Al XS03 J-6 1 Carrier drain (leakage) return.

XS4 J-5 1 Carrier main return.

XS05 J-4 1 Carrier pressure supply.
B
C
D
E
F

RH Al og Max

G

Log Max 2000T

S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00

Hydraulic System

Created Date Creator

2023-06-14 | RH

Reviewer

RH

Approver

Format

A4

Page

6/

6

From head no. 121071
Hydraulic Schematic

Drawing Number

W301396

Revision

169

Ver. 2.1

Printed out : 2023-09-20 14:03:47 page 6




Log Max 2000T
Spare part manual

11. Schematics

Upphovsratten till detta dokument ar och forblir var enligt gallande lag.

Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law.

Log Max AB

| obed 9p:88:Z| 0E-80-€20C : INO pajuld

1 f 2 3 f 4 5 7 8 9 f 10
L
j@ 8 Lower delimbing knife close s |
X))
: <
10 Feed reverse 0
ﬁl@ H S
7 Lower delimbing knife open é (@)
N N~
j@ 9 Feed forward NJ 2 S
1 Delimbing knives open © m
28 Easy Greasy top saw m m
NI
2 Delimbing knives close NJ mm H
38 Top saw bar feed
% w w , 37 Tilt control
6 5 5 NJ
L ! ¢ g 3
26 Rotator right ' Brown 2 -2 White 2~ 2 Brown | 8 5 9 w 27 Lift upper delimbing knife E
] P4 P4 T 1 L2
9 10 10
W Blue 5 umoam: mum Blue | | 3 2 2
| ” 1 L L 34 Length measuring wheel (old solution)
ﬁl@ 25 Rotator left " Brown 1 -1Brown 1.1 Brown ” 12 2
| . . | NSl ]
|
! Blue 6 S 6 Blue 6 S 6 Blue N 17 Saw bar
| (o L L L L e L L L L
31 Top saw motor : : :
Z 04 02 5 Tilt down N
j@ 6 Saw motor 4 Tilt up }
ﬁl@ 23 Easy greasy
] Connection carrier
[s2)
% 18 Color 1 W
_IJI% 3
39 Rotator floating =)
} ©
19 Color 2 Qo
— :
35 Low pressure valve lower delimbing knife 2
I S
m 1
[ o 5 |55
Brown 3 3 Grey 3 3 Brown 32 Multistemming S| |12 %
: ¢ ¢ 2 |33
12 Bue 4 4 Yelow 4 4 Blue Sl |G
9
5
8 S
m -~
Z o
% 34 Active length measuring wheel ” 2
<
% 3 Feed roller arms close ” M
% 33 Feed roller arms open w m
<<
1. 7

170

Ver. 2.1



Z obed 9¢:88:| 0E-80-€20C : INO pajuld
f 10

11. Schematics
Upphovsrétten till detta dokument &r och forblir var enligt géllande lag.

Log Max AB

Log Max 2000T
Spare part manual

Hz

24V H 1 Brown
ov WF 36 Diameter sensor lower delimbing knife

2 _ 2 White
AD—
4 4 Black
Blo>——
5 5 Crey

N

Hz

1_1 Brown
24V Mv%
ov {u‘cm 20 Diameter sensor left

Grey

A |22 White
{U‘

g |4 4 Black
‘U‘

U /osv
%o mA

1 _1 Brown

24V
oy |33 Blue 14 Upper delimbing knife sensor

2
4 4 Black
C‘

Hz

24V 1 _1 Brown

ov [3,3 Blve 21 Diameter sensor right

Brown 1 1

15B Top saw bar home sensor Blue 3

16 Cutting Control

Black 4 4

2/6

Page
Revision

Format
A3

‘Approver
Vs

Reviewer
VS

—C—

=
W301547

\A}

2023-08-15

\

Created Dale
Drawing Number

A 222 white

B |4 . 4 Black

Copyright of this document is and will remain ours in accordance with prevailing law.

Log Max AB

LHM AI1 - AI4

LHM DI1 - DI

U1 AW N

. +24V

. Analog input
.GND .

. Analog input
. Vref 5V out

15 Sawbar Home

16 Cutting Control

VANV
N | W[

(S2IRN (O8] 8] o

R L)

O
|+
S

O
I+
S

2

AS

Saw 98, 218, 318,
411,418,518

Elsystem - Log Mate 510 LHM3

Log Max
Elschemna

—C
1 1 Brown AP

1.
2. Quadrature input A / Digital input
3.
4.
5
8

GND . o
Quadrature input B / Digital input

. Digital input

15 Sawbar Home

(CIENTFVLS
UIN|wy A=

EREYT 33
Imw White 3]

o »

Hz

B I
Iy

Hultdins SuperCut

Log Max

S-770 13 GRANGARDE Tel. +46-(9)240-59 11 @8

F/

Ver. 2.1

171




Log Max 2000T
Spare part manual

11. Schematics

Upphovsratten till detta dokument ar och forblir var enligt gallande lag.

Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law.

Log Max AB

€ obed 96:88:¢| 0€-80-€20C : INO pajulld

2 3 f 4 5 6 8 9 f 10
©
E7ls 1
:
A i2
X))
§> )
10|
')
— \ o T
=
©
5
e
e
g ) 1A mm :
A\ A\ H £
000 !
Cc
I Hz 11 White
E 12/13 Length sensor pulse A and B 2 2,2 Back ()
"3" 3_ 3 Brown A
] U1 il "4 474 Ble
Pulse encoder
D I Hz
E 12/13 Length sensor pulse A and B
Al2_2 White
Ut Heigl g |44 Black
Pulse encoder
™
Hz 24y | Brown =
_ Blue =
o 12/13 Length sensor pulse A and B -
E A White >
2
Magnetic sensor g B Black 0
iyl 0]
]
®©
=
(o))
A} Length measuringwhee! N N 9
— ¥ Length measuring in motors m 1
Hz 24y |1 1 Brown nvm S amv
373 Bue 2y Hz = 23
Vs 12/13 Length sensor pulse A/B left motor . 3] S >
A |22 2 Black 42/43 Length sensor pulse A/B right motor v 2 D D
) g |47 4 white 2 A a W
F Inductive sensor LHHWWFF S e c4| s
U
S
b
A
)
S
] s
©
<
+
e
g
G 2
‘ =
o
™M
Ll
2
~
s

172

Ver. 2.1



Log Max 2000T
Spare part manual

11. Schematics

Copyright of this document is and will remain ours in accordance with prevailing law.

Upphovsrétten till detta dokument &r och forblir var enligt géllande lag.

Log Max AB Log Max AB
® | | m =) | o | W | >
V N |
I
|
|
|
N
w
)
[¢)
o
=
®
Q
Q
~
@ L
o
8
O =2 O
S g S
o
= S =
o (<3 'S
2] 2]
< <
2] 2]
— —
(0] (0]
3 3
o= s>~
| | | ! | | | !
[ : [ : o
| | | |
o b — n RTER ol T n
I I ol I I I ol I
| ! | ! I
: f‘\lf\:ﬁ****“‘ | : #‘\:r :/77777“‘ |
| | | | | | |
R : | N R : |
| | | --—q | | | I | L—--=-q | I [
| | | | | | | | | | | |
11 1 lo Teo Fo PR
AATA AN
o w = B jw |=
D @D T W | @
O O
= I = » . |*
3 3 -
— —
o < oo =
o o
3 3
= =
2 LN o TN
SN 5N
Q [oR ~
m m
=] =]
o o
{ee]
©
AS
S
Log Max
1 Created Date Creator Reviewer |Approver |Format Page
lx 2023-08-15 | AS | VS | VS |A3 4/6
- E|SChemna Drawing Number Revision

S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00

Elsystem - Log Mate 510 LHM3

W301547

173

Ver. 2.1

Printed out : 2023-09-20 12:28:06 page 4



11. Schematics

Log Max 2000T
Spare part manual

Copyright of this document is and will remain ours in accordance with prevailing law.

Upphovsratten till detta dokument ar och forblir var enligt géllande lag.

Log Max AB Log Max AB
® | n | m ] | @) | w | >
N
w
O &
D)
ol —
NZ=
Sl ;I:EZ Mo
[ —l ™ c IS
— ——
L=Tlo —h
D D .
~Nolw [ =
o O
= N
(9]
[~ oo O
ﬁzﬂ ®) : -
~ ~ q
- i
© = = (S A
Jls ladgaldadalaz
SHCHCECEECECERE c ) © &
® o
N
w
IHIH [ 03]0n|Gafims [0 [N 1l f-fif
N N L N
3 I 7
3 7 ~
N 3 ’
r .
MUV
4‘> :
o ~
3 e | |2
o s | 3 .
> = =+ |2 = = o
o @ ® |2 2 3 | IN
0 3 e & 7 = 5
8 2 2 5 o S S =
2 o3z[fo ga[o 2 B 5] s
= g
A - A1 B
s g &
] s
= 3
(I o @ L L L L
©
AS
Log Max S
1 Created Date Creator Reviewer | Approver |Format Page
— " 2023-08-15 | AS | VS | VS |A3 5/6
E|SChemna Drawing Number Revision
$-770 13 GRANGARDE Tel. +46-(0)240-59 11 00 | E|system - Log Mate 510 LHM3 W301 547 -
Ver. 2.1 174

Printed out : 2023-08-20 12:38:06 page 5



Upphovsratten till detta dokument ar och férblir var enligt gallande lag.

Log Max AB

Copyright of this document is and will remain ours in accordance with prevailing law.

Log Max AB

Log Max 2000T
Spare part manual

11. Schematics

1 | 3 4 5
REV CHANGE DESCRIPTION DATE BY
S dlogMa.
= X

Log Max S-770 13 GRANGARDE Tel. +46-(0)240-59 11 00

Created Date Creator Reviewer | Approver Format Page

2023-08-15 | AS | VS | VS A4 6/6

EISChema Drawing Number Revision

Elsystem - Log Mate 510 LHM3

W301547

175

Ver. 2.1

Printed out : 2023-08-20 12:328:86 page 6



Log Max 2000T

11. Schematics
Spare part manual

Ver. 2.1 176



Spare part
m

al

manu

al

al

=
®©
a
)
—
®©
fo%
(7))
=
®©
ol
)
@
a £
n
=
©
o
)
—
©
o
wn

manu

are part




	1. Frame and protection
	Frame with protective cover
	Frame
	Protective cover
	Damped protective plate


	2. Delimbing unit
	Upper delimbing knife, assembly
	Left and right delimbing knife, assembly
	Hydraulic cylinder
	Hydraulic cylinder
	Right delimbing knife
	Left delimbing knife

	Lower delimbing knife, assembly
	Hydraulic cylinder
	Lower delimbing knife


	3. Feeding unit
	Feeding unit, assembly
	Feed roller arm, left
	Feed roller arm, right

	Feed roller motors
	Feed rollers, V-steel Soft Grip
	Feed rollers, V-steel Hard Grip
	Hydraulic cylinder


	4. Measuring
	Lenght measuring unit, assembly
	Measuring arm, LM510
	Measuring wheel arm, Forester
	Measuring wheel arm, Interface
	Hydraulic cylinder

	Diameter measuring
	Encoder housing
	Encoder housing



	5. Felling unit
	Felling unit, assembly
	Hydraulic cylinder

	Felling link for GV4
	Safety chain

	6. Saw unit
	Saw unit
	Hydraulic cylinder
	Saw unit
	Saw motor

	Saw bar bracket
	Manifold


	Chain lubrication, Easy Greasy
	Grease lubrication
	Saw bar and saw chain

	7. Accessories
	Rotator control
	Manifold

	Without rotator control
	Snow cover
	Stump treatment
	Tool kit

	8. Hydraulic system
	Hydraulic system
	Lower manifold
	Right manifold
	Left manifold
	Inlet section
	Feeding section
	Saw section
	End section
	Tie rod kit



	9. Control system
	Cables
	Module bracket
	Module LHM510
	Holder

	10. Hose kits
	11. Schematics

